

Interacting Drug	Statin	Clinical Recommendation
Amiodarone	Lovastatin	Limit dose of A to 40 mg daily
	Simvastatin	Limit dose of simvastatin to 20 mg daily
Amlodipine	Lovastatin	Limit dose of lovastatin to 20 mg daily
	Simvastatin	Limit dose of simvastatin to 20 mg daily
Bempedoic acid	Pravastatin	Limit dose of pravastatin to 40 mg daily
	Simvastatin	Limit dose of simvastatin to 20 mg daily
Colchicine	Atorvastatin	Closer monitoring for muscle-related toxicity is recommended when used in combination
	Fluvastatin	
	Lovastatin	
	Pitavastatin	
	Pravastatin	
	Rosuvastatin	
	Simvastatin	
Conivaptan	Lovastatin	Avoid combination
	Simvastatin	Avoid combination
Diltiazem	Lovastatin	Limit dose of lovastatin to 20 mg daily
	Simvastatin	Limit dose of simvastatin to 10 mg daily
Dronedarone	Lovastatin	Limit dose of lovastatin to 10 mg daily
	Simvastatin	Limit dose of simvastatin to 10 mg daily
Gemfibrozil	Atorvastatin	Avoid combination
	Lovastatin	Avoid combination
	Pitavastatin	Avoid combination
	Pravastatin	Avoid combination
	Rosuvastatin	Avoid combination
	Simvastatin	Avoid combination
Lomitapide	Lovastatin	Reduce dose of lovastatin by 50%
	Simvastatin	Reduce dose of simvastatin by 50% and limit dose to 20 mg daily
Ranolazine	Lovastatin	Combination is acceptable to use if clinically indicated and an alternative non-CYP3A4 statin cannot be used. However, doses of lovastatin or simvastatin should not exceed 20 mg daily
	Simvastatin	
Ticagrelor	Atorvastatin	Combination is acceptable without dose limitations
	Lovastatin	Limit dose of lovastatin to 40 mg daily
	Simvastatin	Limit dose of simvastatin to 40 mg daily
Verapamil	Lovastatin	Limit dose of lovastatin to 20 mg daily
	Simvastatin	Limit dose of simvastatin to 10 mg daily